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Application’s Statement :

Differences
Brief Description :

Test Reference :

The detail test data can be found in this documents, Appendix A.

PCE, DSS, DTS, UNII, 6XD, DCD

15, 22, 24, 27, 2, 90

The applicant takes full responsibility that the test data referenced below represents

compliance for this FCC ID.

Hardware and software of this device are identical to the implementation in ASLSMX808U
The operational description includes detailed information about the changes between the
devices. The data from that application has been verified through appropriate spot checks to

demonstrate compliance for this device as shown in the summary table below.

KDB 484596 D01 Reference Test Data v01

Category Spot Check Verdict
ERP / EIRP Share
Li EM
icensed EMC RSE Share
Band Ed Sh
Unlicensed EMC ~and =698 are
Spurious Emissions Share
Reference Detail Section
Reference FCC ID Equipment Class Report Title Section

3G Report All sections
LTE B2(Lower Ant) Report All sections
LTE B12(17) Report All sections
LTE B13 Report All sections
LTE B25 Report All sections
PCE LTE B26 Report (Part 22) All sections
LTE B26 Report (Part 90) All sections
LTE B41 Report All sections
LTE B66(4) Report All sections
A3LSMX808U Sub6 n5 Report All sections
All sections
Sub6 n66 Report See Noted
DSS Bluetooth Report All sections
All sections
DTS DTS Report , DTS ax Report See Note2
BT LE Report All sections
NII UNII Test Report , UNII ax Report All sections
6XD UNII 6e ax Report All sections
DCD WPT Report All sections

Note:

1. In the case of n66 of ASBLSMX806B, only B.W 5/10/15/20 MHz is supported, so reuse is applied to B.W 5/10/15/20 MHz of

A3LSMX808U.

2. All sections except the modes listed below which are retested in the variant.
-. Mode: DTS Ch12/13, DTS ax CH12/13
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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description

0 November 26, 2021 Initial Release

Revised the EIRP & RSE data of LTE B41

1 December 01, 2021
(Change from Power Class 3 to Power Class 2)
Added the note.
2 December 07, 2021 .
(Section 1.2&1.3 note added)
Added the note & Revised the note.
3 December 15, 2021 )
(1, 7, 9 Pages Model ID revised)
4 December 24, 2021 Added Note (Page on 1)
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Appendix A. The Spot check test data

1. Summary of the spot check for Licensed EMC

1.1 EFFECTIVE RADIATED POWER

Ch./ Freq. Measured | Substitute . Limit ERP
Mode Level Level AQ&'B%E)M C.L Pol.
channel | Freq.(MHz) (dBm) (dBm) w w dBm
WCDMAS850 4132 826.4 -30.38 32.62 -10.23 1.40 \Y, 0.125 | 20.99
LTE B26(22) 26840 829.0 -30.19 32.93 -10.22 1.40 \Y, 0.135 | 21.31
LTE B26(90) 26765 821.5 -30.28 32.76 -10.26 1.39 Vv <7.00 | 0.129 | 21.11
LTE B26(90) | 56790 |  824.0 -30.36 32.57 -10.25 1.39 v 0.124 | 20.93
(Straddle)
Sub6 n5 166300 831.5 -29.30 31.60 -10.08 1.40 H 0.103 | 20.12
Ch./ Freq. Measured | Substitute Ant. Gain Limit ERP
Mode Level Level (d.Bd) C.L Pol.
channel | Freq.(MHz) (dBm) (dBm) W % dBm
LTE B12 23165 714.5 -28.64 31.52 -9.94 1.30 Y, 0.107 | 20.29
LTE B12(17) 23155 713.5 -28.82 31.33 -9.94 1.29 Y, <3.00 | 0.102 | 20.10
LTE B13 23230 782.0 -28.46 32.71 -10.09 1.36 H 0.134 | 21.26
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F
reaency SM-X808U SM-X806B Deviation
Mode (MHz2) Mode (dBm) (dBm) e
MHz Ch.
WCDMAS850 826.4 4132 RMC 22.04 20.99 1.05
LTE B12
(B 3 MH2) 7145 23165 QPSK 20.31 20.29 0.02
LTE B12(17)
(B.W 5 MH2) 7135 23155 QPSK 20.10 20.06 0.04
LTE B13
(BW 10 MHz) 782.0 23230 QPSK 21.91 21.26 0.65
LTE B26(22)
(B.W 10 MHz) 829.0 26840 QPSK 22.32 21.21 1.01
LTE B26(90)
(B.W 5 MHz) 8215 26765 QPSK 22.24 21.11 113
LTE B26(90)
(Straddle) 824.0 26790 QPSK 22.10 20.93 1.17
(B.W 1.4 MHz)
Sub6 n5
(B.W 15 MHZ) 831.5 166300 P1/2 BPSK 21.57 20.12 1.45
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1.2 EQUIVALENT ISOTROPIC RADIATED POWER

Ch./ Freq. Measured | Substitute . Limit EIRP
Mode Level Level ArEé.B%é)un C.L Pol.
channel | Freq.(MHz) (dBm) (dBm) W % dBm
WCDMA1900 9538 1907.6 -17.55 16.75 10.40 2.15 V 0.316 | 25.00
LTE B2 18650 | 1855.0 -20.42 12.99 10.08 217 H 0.123 | 20.90
(Lower Ant) <200
LTE B25(2) 26683 1914.3 -17.13 17.28 10.40 2.16 \ 0.356 | 25.52
LTE B41 40620 2593.0 -19.95 17.37 10.62 2.53 \ 0.351 | 25.46
Ch./ Freq. Measured | Substitute Ant. Gain Limit EIRP
Mode Level Level (d.Bd) C.L Pol.
channel | Freq.(MHz) (dBm) (dBm) w w dBm
WCDMA1700 1412 1732.4 -18.17 15.31 10.12 2.05 H 0.218 | 23.38
LTE B66
(Upper Ant) 132322 1745.0 -17.97 15.75 10.18 2.06 H <1.00 | 0.244 | 23.87
Sub6 n66 349000 1745.0 -17.96 15.17 9.97 1.99 H 0.207 | 23.15
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. Frequency SM-X808U SM-X806B .
Modulation MHz ch. Mode (dBm) (dBm) Deviation (dB)
WCDMA1700 1732.4 1412 RMC 23.75 23.38 0.37
WCDMA1900 1907.6 9538 RMC 25.78 25.00 0.78
LTE B2
(Lower Ant) 1855.0 18650 QPSK 21.03 20.90 0.13
(B.W 10 MHz)
LTE B25(2)
(BW 1.4 MH2) 1914.3 26683 QPSK 25.22 25.52 0.30
LTE B41
(B.W 5 MHZ) 2593.0 40620 QPSK 26.89 25.46 1.43
LTE B66
(Upper Ant) 1745.0 132322 QPSK 23.97 23.87 0.10
(B.W 5 MHZ)
Sub6 n66
(BW 20 MHz) 1745.0 349000 PI/2 BPSK 23.45 23.15 0.30
Note:

1. In the case of n66 of ASLSMX806B, only B.W 5/10/15/20 MHz is supported, so reuse is applied to B.W 5/10/15/20 MHz of
A3LSMX808U.
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1.3 RADIATED SPURIOUS EMISSIONS

Mode, Freq. Measured Ant. Gain Substitute
Channel,

Level Level C.L Pol.
(Frequency) ) (dBm) eIzl (dBm]
WDMAS850

CH 4233 2539.80 -56.50 10.70 -60.58 2.51 H -52.39
(846.6)
WDMA1700

CH 1513 7 010.40 -57.50 11.34 -49.02 4.32 \Y, -42.00
(1752.6)
WDMA1900

CH 9538 7 630.40 -57.95 11.22 -47 11 4.48 \Y, -40.37
(1907.6)
LTE B2
(Lower Ant)
CH 18900
(1880.0)
LTE B12
CH 23165 2 858.00 -57.03 10.84 -58.87 2.67 \Y, -50.70
(714.5)
LTE B12(17)
CH 23155 2 854.00 -56.71 10.82 -58.69 2.68 \Y, -50.55
(713.5)
LTE B13
CH 23230 3128.0 -57.35 11.26 -58.27 2.81 H -49.82
(782.0)
LTE B13
Narrow Band
CH 23255
(784.5)
LTE B25(2)
CH 26683 7 657.20 -57.48 11.32 -47.40 4.47 \Y, -40.55
(1914.3)
LTE B26(part22)
CH 26990 2532.00 -56.04 10.70 -59.79 2.50 \Y, -51.59
(844.0)
LTE B26(part90)
CH 26765 2 464.50 -56.53 10.42 -61.19 2.47 \Y, -53.23
(821.5)
LTE B26(part90)
(Straddle)
CH 26790
(824.0)
LTE B41
CH 41515 8 047 50 -44.60 10.80 -43.11 4.60 \Y, -36.91
(2682.5)
LTE B66
(Upper Ant)
CH 132647
(1777.5)
Sub6 n5
CH 168300 252450 -54.12 10.40 -58.53 2.56 H -50.68
(841.5)
Sub6 n66
CH 344000 10 320.00 -62.48 11.74 -45.02 5.41 \Y, -38.69
(1720.0)

Result
(dBm)

7 520.00 -63.13 11.54 -48.68 4.51 Vv -41.65

1608.0 -63.54 9.30 -73.16 1.99 H -65.85

2472.00 -56.19 10.46 -60.84 2.47 H -52.85

7 110.00 -57.33 10.88 -48.18 4.34 Vv -41.64
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. Frequency SM-X808U SM-X806B e
Modulation VHz Ch. Mode (dBm) (dBm) Deviation (dB)
WDMAS850 2 539.80 4233 RMC -38.09 -52.39 14.30
WDMA1700 701040 513 RMC -39.83 -42.00 217
WDMA1900 7 630.40 9538 RMC -38.69 -40.37 1.68
LTE B2
(Lower Ant) 7 520.00 18900 QPSK -42.46 -41.65 -0.81
(B.W 10 MHZz)
LTE B12
(BW 3 MH2) 2 858.00 23165 QPSK -49.98 -50.70 0.72
LTE B12(17)
(B.W 5 MHz) 2 854.00 23155 QPSK -50.55 -51.63 1.08
LTE B13
(B.W 5 MHz) 3128.0 23230 QPSK -49.63 -49.82 0.19
LTE B13
Narrow Band 1608.0 23255 QPSK -65.75 -65.85 0.10
(B.W 5 MHz)
LTE B25(2)
(BW 1.4 MH?) 7 657.20 26683 QPSK -36.63 -40.55 3.92
LTE B26(part22) ] .
(B.W 10 MH2) 2 532.00 26990 QPSK 19.04 51.59 32.55
LTE B26(part90) ) )
(B.W 5 MHz) 2 464.50 26765 QPSK 30.98 53.23 22.25
LTE B26(part90)
(Straddle) 2 472.00 26790 QPSK -24.66 -52.85 28.19
(B.W 1.4 MHz)
LTE B41
(BW 15 MH2) 8 047.50 41515 QPSK -32.38 -36.91 4.53
LTE B66
(Upper Ant) 7 110.00 | 132647 QPSK -39.93 -41.64 1.71
(B.W 5 MHz)
Sub6 n5
(B.W 15 MH2) 2 524.50 168300 PI/2 BPSK -29.78 -50.68 20.90
Sub6 n66
(BW 20 MH2) 10 320.00 | 344000 P1/2 BPSK -39.21 -38.69 -0.52
Note:

1. In the case of n66 of ASBLSMX806B, only B.W 5/10/15/20 MHz is supported, so reuse is applied to B.W 5/10/15/20 MHz of

A3LSMX808U.
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2. Summary of the spot check for Unlicensed EMC

SM-X808U SM-X806B Deviation (d8)
Measured Result [dBpV/m] Result [dBpV/m]
Mod Test Item Mod / Channel Frequency
[MHZz]
Averag Peak Averag Peak Averag Peak
e e e

2483.5 MHz

Band Edge | D1 o/ch78/ ~ 28.74 | 6179 | 2727 | 59.96 1.47 1.83
ANT1
2500 MHz
BT

RSE DH:,GTC? 0/ 7206 MHz 1526 | 5317 | 1484 | 5315 | 042 0.02

2483.5 MHz
Band Edge |2M-37 Bytes /ch 39 ~ 50.63 | 63.89 | 5042 | 62.63 0.21 1.26

/ANTT 2500 MHz

BT LE

Rse  [?M-37 Eﬁﬁ /ch 0/ 7206 MHz 4471 | 5251 | 4507 | 5266 | -0.36 -0.15

2483.5 MHz
DTS BE 802.11g / ch11 ~ 50.33 | 63.05 | 50.75 | 63.12 | -0.42 -0.07

2500 MHz
DTS RSE 802.11g / ch6 7311 MHz 4053 | 53.08 | 4097 | 5423 | -0.44 1.15

WLAN 4500 MHz
DTS_ax BE | 802.11n40/ch38 ~ 5154 | 66.01 | 5145 | 63.67 0.09 2.34

5150 MHz
DTS_ax RSE 802'11""%6(;”144 / 17160 MHz - 59.34 - 55.68 - 3.66

Std 5850 MHz

~ 6136 | 81.11 | 56.43 | 76.67 4.93 4.44

5923 MHz

Integral 5923 MHz
Band Edge | 202/11ax20/ ~ 59.58 73.1 59.82 | 72.31 -0.24 0.79
CH2/26T
WIFI 6E 5924 MHz
Integral 5924 MHz

~ 66.11 | 80.56 | 6621 | 7923 | -0.10 1.33

5925 MHz

802.11ax20 /
RSE CH 2351 SU 21345 MHz 4392 | 5629 | 4356 | 55.87 0.36 0.42
Fundamental 530 kHz 20.53 20.27 0.26
WPT
RSE 150 kHz ~ 3 MHz 3.83 3.33 0.50
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3. Test Plot

BT Band Edge (DH5/ch.78)

Bandedge
Frequency M(i;a;:;ed AF+C.L+D.F Pol. D.C.CF Total Limit Margin | Measurement
[MHz] [dBuV] [dB/m] [HIV] [dB] [dBuV/m] | [dBuV/im] | [dB] Type
24835 24.959 35.00 H 0 59.96 73.98 14.02 PK
24835 17.003 35.00 H -24.73 27.27 53.98 26.71 AV

[Radiated Restricted Band Edges plot- Peak Result]

Aéiient Spectrum Analyzer - Swept SA

R e E

PNO: Wide —»— T1Hig:Free Run Avg|Hold: 500/500
PREAMP IFGain:Low #Atten: 6 dB

Ref 82.99 dBpvV

Start 2.47500 GHz Stop 2.50000 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

; I
Start Freq 2.475000000 GHz #Avg Type: RMS Frequency

Auto Tune

CenterFreq
2.487500000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2500000000 GHz

CF Step
2500000 MHz

Freq Offset

0Hz
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[Radiated Restricted Band Edges plot- Average Result]

Agilent Spectrum Analyzer - Swept SA

R 1 @ - -
Start Freq 2.475000000 GHz

PREAMP

Ref 82.99 dBpvV

Start 2.47500 GHz
#Res BW 1.0 MHz

PNO: Wide —»— T11ig: Free Run

IFGain:Low #Atten: 6 dB

#VBW 1.0 kHz

#Avg Type: RMS
Avg|Hold: 5001500

Stop 2.50000 GHz
Sweep 19.53 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
2.487500000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2500000000 GHz

CF Step
2.500000 MHz
Auto Man

Freq Offset
OHz
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HCTCO,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401
BT R.S.E 3" Harmonic(DH5/ch.0)
RSE
Frequency | “oaou'®d | AF+CL-AGHDF|  Pol. | QuvCyclel  pop Limit | Margin | Measurement
[MHz] [dBuV] [dB/m] [HIV] [dB] [dBuV/m] | [dBpV/m] | [dB] Type
7206 40.45 12.70 H 0 53.15 73.98 20.83 PK
7206 26.87 12.70 H -24.73 14.84 53.98 39.14 AV
[Radiated Spurious Emissions plot — Peak Result]
Spectrum 2 () [%]
Ref Level 67.00 depy @ RBW 1 MHz
|& Att 0dé SWT 4ms @ VBW 3 MHz Mode Sweep
Count 200/200
@ 1Pk Max@2Pk Clrw
M1[1] 40.45 dBpVY
60 depy 7.2081850 GHz
50 dBpv
M1
40, 28 TRENVTEPY VLT ERSPETYR NP T NCere T (LT s W WA »}nuw.n. PEVIRPTIPAT PP
gt A AR o Mg g g )
13 T | v T
20 dBpv-
10 dBpv
0 depy
-10 dBpv:
-20 depv
-30 dBpv
CF 7.206 GHz 691 pts Span 10.0 MHz
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[Radiated Spurious Emissions plot — Average Result]

Spectrum 2 (X)

Ref Level 67.00 depy
|o Att 0de
Count 200/200

FAX: +82-31-645-6401

=)

@ RBW 1 MHz

SWT 10ms @ VBW 1kHz Mode Sweep

@ 1Pk Max@2Pk Clrw

60 dBpv:

50 depy

M1[1]

26.87 dBpV|
7.2056530 GHz

40 dBpv:

30 dBpv:

e ——
20 depv;

10 dBpv:

0 dBpv

-10 dBpv

-20 dBpv

-30 dBpv

CF 7.206 GHz

691 pts

Span 10.0 MHz
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HCT CO,,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401
DTS Band Edge (802.11g 6 Mbps_ch11)
Bandedge
Frequency M(i/a;:;ed Duty Cycle |A.F.+C.L+D.F| Pol. Total Limit Margin Measurement

[MHz] [dBuV] | Factor[dB] [dB/m] [HV] | [dBpV/m] [dBpV/m] [dB] Type
2483.5 28.116 0.000 35.00 H 63.12 73.98 10.86 PK
2483.5 15.443 0.305 35.00 H 50.75 53.98 3.23 AV

[Radiated Restricted Band Edges plot — Peak Result]

S S5 s i - G
- T T e |
Start Freq 2.452000000 GHz

PNO: Fast ——
IFGain:Low

ALIGHAUTO
#Avg Type: RMS
Avg|Hold: 5004500

Frequency
Trig: Free Run

#Atten: 10 dB o i

Mkr1 2.484 748 GHz

PREAMP
Auto Tune

Ref 86.99 dBpvV

CenterFreq
2.476000000 GHz

StartFreq
2.452000000 GHz

Stop Freq
2500000000 GHz

CF Step
4.800000 MHz
Auto Man

Freq Offset
O Hz

Start 2.45200 GHz Stop 2.50000 GHz

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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[Radiated Restricted Band Edges plot — Average Result]

Agilent Spectrum Analyzer - Swept SA

R 1 @ - @
Start Freq 2.452000000 GHz

PREAMP

Ref 84.99 dBpvV

Start 2.45200 GHz
#Res BW 1.0 MHz

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 10 dB

#VBW 3.0 MHz*

#Avg Type: RMS
Avg|Hold: 5001500

Stop 2.50000 GHz
Sweep 1.000 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
2.476000000 GHz

StartFreq
2.452000000 GHz

Stop Freq
2500000000 GHz

CF Step
4.800000 MHz
Auto Man

Freq Offset
OHz
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DTS R.S.E 3 Harmonic(802.11g 6 Mbps Ch.6)

Frequency M‘i,a;:;ed Duty Cycle AF+C.L-A.G+D.F Pol. Total Limit | Margin | Measurement
[MHz] [dBuV] Factor[dB] [dB/m] [HV] | [dBuV/im] | [dBuV/im]| [dB] Type
7311 42.47 0.000 11.76 H 54.23 73.98 19.75 PK
7311 28.90 0.305 11.76 H 40.97 53.98 13.02 AV

[Radiated Spurious Emissions plot — Peak Result]
Spectrum 2 (X]] @]
Ref Level 77.00 depv @ RBW 1 MHz

| Att 0dé SWT 4ms @ VBW 3 MHz Mode Sweep

Count 200,/200

@ 1Pk Max@2Pk Clrw

M1[1] 42.47 dBpVY

70 dBpv: 7.3110724 GHz

60 dBpy-

S0 depv-

M1

|40 BN e T B B e e = e ey e e
L O L e e S T T
20 dBpv

10 dBpv;
0 dBpv
-10 dBpv
-20 dBpv
CF 7.311 GHz 691 pts Span 50.0 MHz
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[Radiated Spurious Emissions plot — Average Result]

Spectrum 2 (X) |n%1
Ref Level 77.00 depy @ RBW

1 MHz
|& Att OdB SWT 4ms @ VBW 3 MHz Mode Sweep
Count 200,/200

@ 1Rm AvgLin@2Pk Clrw

M1[1] 28.90 dBpVY
70 dBpv:

7.3102764 GHz|

60 depy

50 dBpv:

40 dBpv:

e, Y L L ey S gl

20 dBpv:

10 dBpv-

0 depv

-10 dBpv

-20 dBpv
CF 7.311 GHz

691 pts Span 50.0 MHz
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TEL: +82-31-645-6300 FAX: +82-31-645-6401
BT(LE) Band Edge (LE(5.2) 2M 37 byte/ch.39)
Bandedge
Frequency M‘if‘asl:;ed Duty Cycle AF+C.L+D.F Pol. Total Limit Margin | Measurement

[MHZz] [dBpV] Factor[dB] [dB/m] [HV] [dBuV/m] | [dBuV/m] [dB] P77
2483.5 27.626 0.00 35.00 H 62.63 73.98 11.35 PK
2483.5 10.589 4.83 35.00 H 50.42 53.98 3.56 AV

[Radiated Restricted Band Edges plot — Peak Result]

Aéiient Spectrum Analyzer - Swept SA
- | e Y e
Start Freq 2.475000000 GHz |
PNO: Wide —»— T1Hig:Free Run
#Atten: 6 dB

ALIGNAUTO
#Avg Type: RMS
Avg|Hold: 5001500

12:52:22 PMMov 18, 2021

Frequency

PREAMP IFGain:Low

Auto Tune
Ref 82.99 dBpV

CenterFreq
2.487500000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2.500000000 GHz

CF Step
2.500000 MHz
Auto Man

Freq Offset
0Hz

Stop 2.50000 GHz
Sweep 1.000 ms (1001 pts)

#VBW 3.0 MHz

HCT CO.,LTD
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HCT CO,,LTD.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300

FAX: +82-31-645-6401

[Radiated Restricted Band Edges plot — Average Result]

Agilent Spectrum Analyzer - Swept SA

R 1 @ - -
Start Freq 2.475000000 GHz

PREAMP

Ref 82.99 dBpvV

Start 2.47500 GHz
#Res BW 1.0 MHz

PNO: Wide —»— T11ig: Free Run
IFGain:Low #Atten: 6 dB

#VBW 3.0 MHz*

#Avg Type: RMS
Avg|Hold: 5001500

Stop 2.50000 GHz
Sweep 1.000 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
2.487500000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2500000000 GHz

CF Step
2.500000 MHz
Auto Man

Freq Offset
OHz

HCT CO.,LTD
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HCTCO,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401
BT(LE) R.S.E 3" Harmonic (LE(5.2) 2M 37 byte/ch.0)
Frequency M‘i,a;:;ed Duty Cycle AF+C.L-A.G+D.F Pol. Total Limit | Margin | Measurement
[MHz] [dBpV] Factor[dB] [dB/m] [HV] | [dBuV/m]|[dBuVim]| [dB] Type
7206 39.96 0.00 12.70 H 52.66 73.98 21.32 PK
7206 27.54 4.83 12.70 H 45.07 53.98 8.91 AV

[Radiated Spurious Emissions plot — Peak Result]

(RS svccirim 2 0] &3

Ref Level 77.00 depv @ RBW 1 MHz

j& Att OdB SWT 4ms @ VBW 3 MHz Mode Sweep
Count 200,200

@ 1Pk Max@2Pk Clrw

M1[1] 39.96 dBpV
70 dByiv 7.2072010 GHz
60 dBpv:

50 dBpv:

M1

40 dBpy ¥

%W‘H{\»«WMMM- At e s PTSINSCIEY WrTRpITN (75 AU WRYIVITS WENPTT S
i) WMMhm;MhﬂmmqﬁmﬁqﬂMMﬂﬂﬁquM,mﬂmmmhﬂq iy uplypcfefrgbit

) T v

20 dBpv:

10 dBpv

0 dBpy
-10 dBpv
-20 depv
CF 7.206 GHz 691 pts Span 10.0 MHz

HCT CO.,LTD




C T

HCTCO,,LTD.

TEL: +82-31-645-6300

[Radiated Spurious Emissions plot — Average Result]

Spectrum 2 (X)

Ref Level 77.00 dep
|o Att od
Count 200/200

Y
B SWT 4

FAX: +82-31-645-6401

(=)

@ RBW 1 MHz

ms & VBW 3 MHz Mode Sweep

@ 1Rm AvgLin@2Pk Clrw

70 dBpv:

M1[1]

60 depy

27.54 dBpV
7.2045960 GHz

50 dBpv:

40 dBpv:

ot

i

ol i

Pllagghd g oty

20 dBpv:

i

10 dBpv-

0 depv

-10 dBpv

-20 dBpv

CF 7.206 GHz

691 pts

Span 10.0 MHz

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA

HCT CO.,LTD



I CT
HCTCO,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401

U-NIl Band Edge (802.11n_40 MHz BW 13.5 Mbps_ch38)

Bandedge
Frequency | "oooured | AF4CL-AGHDF+ATT | Pol. Total Limit Margin Measurement

[MHz] [dBuV] [dB/m] [HV] | [dBpVim] | [dBuV/m] [dB] Type
5150 50.04 13.63 H 63.67 73.98 10.31 PK
5150 37.82 13.63 H 51.45 53.98 2.53 AV

Radiated Restricted Band Edges plot — Peak Result

Spectrum 2 :X]] @]

Ref Level 102.00 depv @ RBW 1 MHz
| Att 5dB SWT 1ms @ YVBW 3 MHz Mode Sweep

Count 200,200
@ 1Pk Max@2Pk Clrw

mMi[1] 50.04 dBp¥V

EIH?BUmZ
90 depv [V

80 depy

70 depiv
60 depv

i
50 depv 3

s SRV TR PO Pt LEERY ||
AT T G R AT L Y

[ =L

1=

20 dBpv:

10 depy 52

51

CF 4.855 GHz 691 pts Span 710.0 MHz

HCT CO.,LTD
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HCTCO,,LTD.

FAX: +82-31-645-6401

Radiated Restricted Band Edges plot — Average Result

j& AtL
Count 200,/200

Ref Level 97.00 depy

Spectrum 2 (X)

=)

@ RBW
0dé SWT 185 ms @ VBW 3 kHz

1 MHz

Mode Sweep

® 1Pk Max@2Pk Clrw

90 dBpv:

M1[1]

80 depv

37.82 dBpV|
5.14990 GHz

70 dBpv:

AR

60 dBpv:

50 dBpv:

40 dBpv:

oo v

20 dBpv:

A

=7 i

10 depy

S
uldBu‘

52

CF 4.855 GHz

691 pts

Span 710.0 MHz

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300

HCT CO.,LTD
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HCTCO,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401

U-NII R.S.E 3" Harmonic (802.11ax_HE20_ch144)

RSE
Measured
Frequency Value CL+AF+D.F-A.G. | ANT. POL Total Limit Margin Mea§rurement
e
[MHz] [dBpV] [dB] [HV] [dBuV/m] | [dBuV/m] [dB] yP
17 160 46.76 8.92 v 55.68 68.20 12.52 PK

[Radiated Spurious Emissions plot — Peak Result]

® *RBW 1 MHz Marker [T1 ]
*WBW 3 MHz 6.76 dBuv

Ref 97 dBuv YAttt 0 dB SWT 20 ms 17.154560000 GHz

e N R TP T PP AT TR AT

10

Center 17.16¢ GHz 4 MEz/ Span 40 MHZ

Date: 22.NOV.2021 10:32:56

HCT CO.,LTD
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HCT CO,,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401

WIFI 6E Band Edge (802.11ax(HE20) 26T_ch2)

Bandedge
Frequency Mﬁ,a;:;ed Duty Cycle |C.L.+A.F.+D.F.| ANT.POL  Total Limit Margin M;a:r:'tfe
[MHz] [dBuV] Factor [dB/m] [HV] | [dBuV/m] | [dBpVim] [dB] Type
5850-5923 35.13 0.00 41.54 H 76.67 88.23 11.56 PK
#5923-5924 30.77 0.00 41.54 H 72.31 88.23 15.92 PK
#5924-5925 37.69 0.00 41.54 H 79.23 88.23 9.00 PK
5850-5923 14.89 0.00 41.54 H 56.43 68.23 11.80 AV
#5923-5924 18.28 0.00 41.54 H 59.82 68.23 8.41 AV
#5924-5925 24.67 0.00 41.54 H 66.21 68.23 2.02 AV

# Note : integration method Used (ANSI C63.10 Section11.13.3)

[Radiated Restricted Band Edges plot — Peak Result(Std 5850 MHz ~ 5923 MHz)]

s Keysight Spectrum Analyzer - Swept SA
RL RF 50Q AC | SENSE:INT| | ALIGN AUTO  [05:33:21 PM11 24, 2021
eq 5.850000000 #Avg Type: RMS
PNO: Fast —»— 1rig: Free Run Avg|Hold: 500/500
PREAMP IFGain:Low #Atten: 6 dB

Mkr1 5.923 000 GHz
Ref 67.99 dBpV 35.130 dBpVv

5.945000000 GHz

CF Step
9.500000 MHz
Auto Man

Freq Offset

0Hz
| ssessnansan|
Scale Type

Start 5.85000 GHz Stop 5.94500 GHz |[5&] Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
E STATUS

HCT CO.,LTD
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HCT CO.,LTD.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA

TEL: +82-31-645-6300

FAX: +82-31-645-6401

[Radiated Restricted Band Edges plot — Peak Result(Integral 5923 MHz ~ 5924 MHZz)]

|_ Keysight Spectrum Analyzer - Channel Power

==

fl RL RF 500 AC

Center Freq 5.923500000 GHz

PREAMP #|FGain:Low

Ref 66.99 dBuV

Center 5.923500 GHz
#Res BW 100 kHz

Channel Power

30.77 dBUV /1 MHz

| SENSE:INT| | ALIGN AUTO  [05:26:09 PM11 24, 2021

w»— Trig: Free Run

Center Freq: 5.923500000 GHz Frequency

Avg|Hold: 500/500

Radio Std: None

#Atten: 10 dB Radio Device: BTS

Center Freq
5923500000 GHz

#VBW 300 kHz

Power Spectral Density

-29.23 dBuV /Hz

STATUS

PREAMP #FGain:Low

Ref 66.99 dBpv

Channel Power

37.69 dBuV /1 MHz

| SENSE:INT] | ALTGN AUTO | 05:25:09 PM11 24,2021

—»— Trig: Free Run

Center Freq: 5.924500000 GHz Frequency

Avg|Hold: 500/500

Radio $td: None

#Atten: 10 dB Radio Device: BTS

Center Freq
5.924500000 GHz

#VBW 300 kHz

Power Spectral Density

-22.31 dBpV /Hz

STATUS

HCT CO.,LTD
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HCT CO.,LTD.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA

TEL: +82-31-645-6300

FAX: +82-31-645-6401

[Radiated Restricted Band Edges plot — Average Result(Std 5850 MHz ~ 5923 MHZz)]

s Keysight Spectrum Analyzer - Swept SA

RL RF 500 AC
eq 850000000

PREAMP IFGain:Low

Ref 67.99 dBpv

R N O S B B 4

Start 5.85000 GHz
#Res BW 1.0 MHz

MSG

| SENSE:INT| | ALIGN AUTO  [05:31:33 PM11 24, 2021

PNQ: Fast —»— 1rig: Free Run

#VBW 3.0 MHz*

Avg Type: RMS TrRACE FiE]

Avg|Hold: 500/500 TvPE Iy
#Atten: 6 dB elag A P

Mkr1 5.923 000 GHz
14.888 dBuV

5.945000000 GHz

9.500000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Stop 5.94500 GHz |5

n
Sweep 1.000 ms (1001 pts; |

[Radiated Restricted Band Edges plot — Average Result(Integral 5923 MHz ~ 5924 MHz)]

J= Keysight Spectrum Analyzer - Channel Power

[ [ e

PREAMP #FGain:Low

Ref 66.99 dBpv

Channel Power

18.28 dBpV /1 MHz

| SENSE:INT] | ALIGN AUTO _ [05:26:54 PM11 24, 2021

—»— Trig: Free Run

Center Freq: 5.923500000 GHz Radio Std: None Frequency
Avg|Hold: 500/500

#Atten: 10 dB Radio Device: BTS

Center Freq
5.923500000 GHz

#VBW 300 kHz

Power Spectral Density

-41.72 dBuV /Hz

STATUS

HCT CO.,LTD



I C T
HCT CO,,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401

[Radiated Restricted Band Edges plot — Average Result(Integral 5924 MHz ~ 5925 MHz)]

J= Keysight Spectrum Analyzer - Channel Power ==
il RL RF 50Q AC [ SENSE:INT] | ALIGN AUTO [ 05:24:07 PM11 24, 2021
Center Freq 5.924500000 GHz Center Freq: 5.924500000 GHz Radio Std: None Frequency
w»— Trig: Free Run Avg|Hold: 500/500
PREAMP #FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 66.99 dBuV

Center Freq
5.924500000 GHz

Center 5.924500 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz

Channel Power Power Spectral Density

24.67 dBUV /1 MHz -35.33 dBuV /Hz

MSG STATUS

HCT CO.,LTD
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HCTCO,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401

WIFI 6E R.S.E 3" Harmonic(802.11ax(HE20) SU Ch.233)

Frequency M?asltl:;ed uty Cyele CL+AF+DF-AG. Pol. Total Limit Margin | Measurement
[MHz] [dBpV] e [dB/m] [HV] | [dBuV/m] [dBuV/m]| [dB] Type
21345 48.44 0.000 7.43 H 55.87 73.98 18.11 PK
21345 36.13 0.000 7.43 H 43.56 53.98 10.42 AV

[Radiated Spurious Emissions plot — Peak Result]

® *RBW 1 MHz
*VBW 3 MHz

Ref 97 dBuv YAttt 0 dB SWT 20 ms 21.335960000 GHz

oo
[ & ]
[L_F i
p1axH]
2 EK o
|70
CLRWR
|eo
|so
vmqawww,;;:n:;zj -uivomedt:E:iiE:vx@nnrmh PRRApEIW, FRTP TR
a0 L II L I 4
a0
|20
1o
Center 21.345 GHz 4 MEz/ Span 40 MHZ
Date: 22.NOV.2021 14:43:19

HCT CO.,LTD
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HCTCO,,LTD.

TEL: +82-31-645-6300 FAX: +82-31-645-6401

[Radiated Spurious Emissions plot — Average Result]

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 36.13 dBpv

Ref 97 dBuv *Att 0 dB SWT 20 ms 21.332920000 GHz

|-e0

SGL
= a0

L rd
2 PK

70
CLRWR

o

=

40

|30

I-z0

10

Center 21.345 GHz 4 MHzZ/ Span 40 MHz

Date: 22.NOV.2021 14:43:00

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA

HCT CO.,LTD
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Agilent Spectrum Analyzer - Swept SA
QN 5 s 02 i
Start Freq 150.000 kHz

PREAMP

#Avg Type: RMS
PNO: Wide —»— 19 Free Run Avg[Hold: 100100

IFGain:Low #Atten: 0 dB

Ref 76.99 dBuvV

Stop 3.000 MHz
Sweep 27.27 ms (1001 pts)

#VBW 30 kHz

MKR MODE| TRC SCL| FUNCTION

1 -n- 531 90 kHz 40. 542 dBuv| ] 0000000 00|
[ 563.25 kHz 23599dBuy] 0 [ 00 000000
0 ]

FUNCTION WIDTH FUNCTION VALLIE

~

WSG [y sTatus 1 DC Coupled
—

HCT CO.,LTD

HCT CO,,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA
TEL: +82-31-645-6300 FAX: +82-31-645-6401
WPT
Fundamental
Frequenc Measured Ant. Cable Distance Result Limit Marain
q y Value Level Factor Loss Correction Level 9
[kHz] [dBuV]@3 m [dB/m] [dB] [dB] [‘é@BS*(‘)\é’ " @epvim | [dB]
531.90 40.542 19.2 0.53 -40 20.27 33.09 12.82
RSE
Measured Ant. Cable Distance Result A .
FUEIEE Value Level Factor Loss Correction Level il LN
[kHz] [dBuV]@3 m [dB/m] [dB] [dB] %Bg‘(‘)\c’)/ ’rg] [dBuvim] |  [dB]
568.95 23.599 19.2 0.53 -40 3.33 32.50 29.17
[WPT plot]




HCT

HCT CO,,LTD.

TEL: +82-31-645-6300

4. List of test equipment

FAX: +82-31-645-6401

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA

Due to Calibration
Equipment Model Manufacturer Serial No. . .
Calibration Interval
H.P.F FBSR-02B(WHK1.2/15 G-10EF) T&M SYSTEM - 03/02/2022 Annual
H.P.F FBSR-02B(WHK3.3/18 G-10EF) T&M SYSTEM - 03/02/2022 Annual
Power Splitter(DC ~ 26.5 GHz) 11667B Hewlett Packard 11275 04/07/2022 Annual
DC Power Supply E3632A Agilent MY40010147 06/28/2022 Annual
Dipole Antenna UHAP Schwarzbeck 557 04/05/2023 Biennial
Dipole Antenna UHAP Schwarzbeck 558 04/05/2023 Biennial
Chamber SuU-642 ESPEC 93008124 03/15/2022 Annual
Horn Antenna(l ~ 18 GHz) BBHA 9120D Schwarzbeck 147 08/30/2022 Biennial
Horn Antenna(1 ~ 18 GHz) BBHA 9120D Schwarzbeck 9120D-1298 09/15/2023 Biennial
Horn Antenna(15 ~ 40 GHz) BBHA 9170 Schwarzbeck BBHA9170342 10/13/2022 Biennial
Horn Antenna(15 ~ 40 GHz) BBHA 9170 Schwarzbeck BBHA9170124 02/11/2022 Biennial
Signal Analyzer(10 Hz ~ 26.5 .
GHz) N9020A Agilent MY52090906 05/18/2022 Annual
ATTENUATOR(20 dB) 8493C Hewlett Packard 17280 06/01/2022 Annual
Spectrum Analyzer(10 Hz ~ 40 REOHDE &
P yzer( FSV40 100931 00/29/2022 Annual
GHz) SCHWARZ
Base Station 8960 (E5515C) Agilent MY 48360800 08/18/2022 Annual
Loop Antenna(9 kHz ~ 30 MHz) FMzZB1513 Schwarzbeck 1513-333 03/19/2022 Biennial
Bilog Antenna VULB9160 Schwarzbeck 3150 03/03/2023 Biennial
Hybrid Antenna VULB9168 Schwarzbeck 760 02/22/2023 Biennial
Wideband Radio Communication )
Tester MT8821C Anritsu Corp. 6262116770 07/12/2022 Annual
Wideband Radio Communication )
Tester MT8820C Anritsu Corp. 6201026545 01/07/2022 Annual
SIGNAL GENERATOR REOHDE &
SMB100A 177633 07/05/2022 Annual
(100 kHz ~ 40 GHz) SCHWARZ
Signal Analyzer(5 Hz ~ 40.0
GHz) N9030B KEYSIGHT MY55480167 06/02/2022 Annual
FCC LTE Mobile Conducted RF
) - HCT CO., LTD., - - -
Automation Test Software

HCT CO.,LTD




HCT

HCT CO,,LTD.

TEL: +82-31-645-6300

FAX: +82-31-645-6401

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA

. . Due to Calibration
Equipment Model Manufacture Serial No. . .
Calibration Interval
Precision Dipole Antenna UHAP Schwarzbeck 01273 05/30/2022 Biennial
Precision Dipole Antenna UHAP Schwarzbeck 01274 05/30/2022 Biennial
Horn Antenna(1~18GHz) BBHA 9120D Schwarzbeck 02289 05/08/2022 Biennial
Horn Antenna(1~18GHz) BBHA 9120D Schwarzbeck 9120D-1299 05/04/2022 Biennial
Horn Antenna(15~40GHz) BBHA 9170 Schwarzbeck BBHA9170342 10/13/2022 Biennial
Horn Antenna(15~40GHz) BBHA 9170 Schwarzbeck BBHA9170124 02/11/2022 Biennial
Rohde & .
Loop Antenna(9kHz~30 MHz) FMzB1513 1513-175 05/18/2022 Biennial
Schwarz
Bilog Antenna VULB9160 Schwarzbeck 3150 03/03/2023 Biennial
Hybrid Antenna VULB9160 Schwarzbeck 760 02/22/2023 Biennial
) . Wainwright
High Pass Filter WHKX10-900-1000-15000-40SS 15 06/15/2022 Annual
Instruments
. . WHKX10-2700-3000-18000- Wainwright
High Pass Filter 145 06/15/2022 Annual
40SS Instruments
. . WHNX6-4740-6000-26500- Wainwright
High Pass Filter 11 06/15/2022 Annual
40CC Instruments
LOW NOISE AMP (100 MHz ~
CBLU1183540B-01 CERNEX 26822 06/15/2022 Annual
18GHz)
Power Amplifier CBL18265035 CERNEX 22966 12/04/2021 Annual
Power Amplifier CBL26405040 CERNEX 25956 03/23/2022 Annual
DC Power Supply E3632A Hewlett Packard MY40004427 09/15/2022 Annual
Power Splitter(DC~26.5 GHz) 11667B Hewlett Packard 11275 04/07/2022 Annual
Chamber SU-642 ESPEC 93008124 03/15/2022 Annual
Signal Analyzer(10Hz~26.5GHz) N9020A Agilent MY51110063 04/22/2022 Annual
ATTENUATOR(20dB) 8493C Hewlett Packard 17280 06/01/2022 Annual
REOHDE &
Spectrum Analyzer(10Hz~40GHz) FSV40 101436 03/02/2022 Annual
SCHWARZ
Base Station 8960 (E5515C) Agilent MY 48360800 08/18/2022 Annual
Wideband Radio Communication .
Tester MT8821C Anritsu Corp. 6262287700 05/25/2022 Annual
Wideband Radio Communication .
Tester MT8000A Anritsu Corp. 6262302511 05/26/2022 Annual
SIGNAL GENERATOR REOHDE &
SMB100A 177633 07/05/2022 Annual
(100kHz~40GHz) SCHWARZ 3
Signal Analyzer(5Hz~40.0GHz) N9030B KEYSIGHT MY55480167 06/02/2022 Annual
4-Way Divider ZC4PD-K1844+ Mini-Circuits 942907 09/27/2022 Annua
FCC LTE Mobile Conducted RF
- HCT CO., LTD., - - -

Automation Test Software

HCT CO.,LTD




IaC T
HCTCO,LTD. 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383, Rep. of KOREA

TEL: +82-31-645-6300 FAX: +82-31-645-6401

Due to Calibration
Equipment Model Manufacturer Serial No. . .
Calibration Interval
Controller(Antenna mast) C0O3000 Innco system CO3000-4p N/A N/A
Antenna Position Tower MA4640/800-XP-EP Innco system N/A N/A N/A
Controller EM1000 Audix 060520 N/A N/A
Turn Table N/A Audix N/A N/A N/A
Loop Antenna FMZB 1513 Rohde & Schwarz 1513-333 03/19/2022 Biennial
Hybrid Antenna VULB 9168 Schwarzbeck 760 02/22/2023 Biennial
Horn Antenna BBHA 9120D Schwarzbeck 02299 05/19/2022 Biennial
Horn Antenna BBHA 9120D Schwarzbeck 9120D-1191 11/18/2023 Biennial
Horn Antenna o
BBHA9170 Schwarzbeck BBHA9170541 11/29/2021 Biennial
(15 GHz ~ 40 GHz)
Horn Antenna o
BBHA9170 Schwarzbeck BBHA9170124 04/12/2023 Biennial
(15 GHz ~ 40 GHz)
Spectrum Analyzer FSV40-N Rohde & Schwarz 102168 07/05/2022 Annual
Spectrum Analyzer FSP Rohde & Schwarz 836650/016 09/13/2022 Annual
Signal Analyzer N9030A Agilent MY49431210 01/11/2022 Annual
Signal Analyzer N9030A Agilent MY55410508 09/07/2022 Annual
WRCJV12-4900-5100-5900- Wainwright
Band Reject Filt 5 06/24/2022 A |
and Reject Fer 6100-50SS Instruments nnua
WRCJV12-4900-5100-5900- Wainwright
Band Reject Filter g 6 06/24/2022 Annual
6100-50SS Instruments
WRCJV2400/2483.5- Wainwright
Band Reject Filte 2 01/06/2022 Annual
ject e 2370/2520-60/125S Instruments 3
WRCJV5100/5850-40/50- Wainwright
Band Reject Filter g 1 02/08/2022 Annual
8EEK Instruments
. . Wainwright
High Pass Filter WHKS3.0/18G-10EF 8 02/03/2022 Annual
Instruments
. . WHKX8-6090-7000-18000- Wainwright
High Pass Filter 25 02/03/2022 Annual
40SS Instruments
. . WHKX10-7150-8000-18000- Wainwright
High Pass Filter 1 04/02/2022 Annual
50SS Instruments
Attenuator (3 dB) 18B-03 Api tech. 1 02/03/2022 Annual
Attenuator(10 dB) 8493C-10 Agilent 08285 02/03/2022 Annual
Power Amplifier CBLU1183540 CERNEX 22964 02/03/2022 Annual
Power Amplifier CBL06185030 CERNEX 22965 02/03/2022 Annual
Power Amplifier CBL18265035 CERNEX 22966 12/04/2021 Annual
Power Amplifier CBL26405040 CERNEX 25956 03/23/2022 Annual

HCT CO.,LTD




